HMEOCLO T 1 G-

—L Foony
STATE OF MAINE Fiee
DEPARTMENT OF ENVIRONMENTAL PROTECTION
JOHN ELIAS BALDACCI DAWN R. GALLAGHER

GOVERNOR . COMMISSIONER

Mr. Charles M. Applebee July 1, 2004 -
Superintendent

City of Gardiner WWTF

6 Church Street

Gardiner, Maine 04345

RE: Maine Waste Discharge License (WDL) Application #W002655-5L-G-R
Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0101702
Final Permit/License

Dear Mr. Applebee:

Enclosed please find a copy of your final MEPDES permit/WDL which was approved by the
Department of Environmental Protection. You must follow the conditions in the permit to satisfy
the requirements of law. Any discharge not receiving adequate treatment is in violation of State
[...]
4. Increases in the type or volume of hauled wastes accepted by the facility.

5. The Department reserves the right to reinstate annual (surveillance level) testing or other
toxicity testing if new information becomes available that indicates the discharge may
cause or have a reasonable potential to cause exceedences of amblent water quality
criteria/thresholds.



MEQ0101702 PERMIT ~ Page 17 of 17
W002655-5L-G-R

SPECIAL CONDITIONS

N. REOPENING OF PERMIT FOR MODIFICATIONS

Upon evaluation of the tests results or monitoring requirements specified in Special
Conditions of this permitting action, new site specific information, or any other pertinent test
results or information obtained during the term of this permit, the Department may, at
anytime and with notice to the permittee, modify this permit to; 1) include effluent limits
necessary to control specific pollutants or whole effluent toxicity where there is a reasonable
potential that the effluent may cause water quality criteria to be exceeded, (2) require
additional effluent and or ambient water quality monitoring if results on file are inconclusive;
or (3) change monitoring requirements or limitations based on new information. '



ATTACHMENT A



FRESHWATER WHOLE EFFLUENT TOXICITY (WET) TEST REPORT

DEP/EPA

Water flea: T-r-out - Fathead

LC50
A-NOEL
C-NOEL
% survival - no. young % survival final wt (mg) % survival final wt (mg)
QC standard A>%0 C>80 >15/female A>90 |C>80 >2% increase  |A>89 C>79 >0.25
1ab control
river water control
conc. 1 ( %)
conc. 2 ( %)
cone. 3 ( %)
conc. 4 ( %)
cone. 5 ( %)
conc. 6 ( %)
stat test used
place * next to values statistically different from controls for trout show final wt and % incr for both controls

LC50/A-NOEL . C-NOEL LC50/A-NOEL C-NOEL LC50/A-NOEL C-NOEL

toxicant /date
limits (mg/1)
results (mg/1)

Report analytical chemistry on reverse side. WETRPFMF Mar 98



ANALYTICAL CHEMISTRY RESULTS
FRESHWATER TESTS

:&lka_hmty mg/L, mg/L

Ammonia nitrogen pug/L ng/L
Specific conductance umhos pgmhos
Total residual chlorine |mg/L ) . mgl
Total organic carbon mg/L ’ mg/L
Total solids mg/L ' ' mg/L
Total suspended solids |mg/L mg/L
Total aluminum pg/L pg/L
Total cadmium ug/L pg/L
Total calcium mg/L mg/L
Total chromium pg/L ’ pg/L
Total copper ug/L . pg/L v
Total hardness mg/L ' mg/L
Total lead : pg/L g/l
Total magnesium pug/L ) pg/L
Total nickel pe/l ' pe/L
Total zinc pg/L ‘ pe/L '
other ( pH ) S.U. -S.U.
other ( )

WETCHEMF Mar 98



ATTACHMENT B



(10721721 "Aa1) S[x"smoOposD) C9¥0MTdaQ wnN 20Q "KemE Pa1eoy ¥20{G Ay Ji , |, B SE UMOYS 3G PINOYS KIIANDE ¥20[¢] 7 IION

*Kep yoea 10J MO[} [BI01 MOYS pnoys Kep uo ueyy atow Funsey sutio)g Kep 1ad suo[|ed se paisi| 2q PINOYS BIEP MO[ | JION

STV.LOL
52
vz
£2
(44
1z
0z
6l
81
Ll
91
sl
vl
£l
zl
1
01
6
8
L
9
~ S
14
i £
4
1
SAHONI | STHONI | Wuois
S¥H SNOTTYD YFENNN NMFIWNN 4IANNN NMFEWNN MIIWNN NAHIWNN WH 'XVW | 1v.LOL 40 ON
NOLLYHNQ MOTIHEAO . . aLva LN3AT
INFAT INTAT ‘NOLLYDO1 ‘NOLLVOO'] :NOLLVOO1 ‘NOLLYOO'1 NOLLYOO1 | NOLLVOO1 LUVLS 08D
(.1)ALIALLOY 32018 40 (AVd ¥3d SNOTIVD) V.LYA MOTd V.Lvd ‘dIoFud
‘aLva SAHONI . NOLLV.LIJIOZHd TV.LOL ATVAA
‘A€ QANDIS UVIA ONLLIOJTY
"ON LINY3d STAdN / STAdAN LOIYLSIA ¥O ALITVAIDINNW

SHIANTOA ANV ALIALLDV OSD
NOLLOHLOUd TVINTANOYIANT 40 INHNLAVdHA ANIVIA

\



MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
AND
MAINE WASTE DISCHARGE LICENSE

FACT SHEET

Date: June 3, 2004

PERMIT NUMBER: ME0101702
LICENSE NUMBER: W002655-5L-G-R

NAME AND ADDRESS OF APPLICANT:

City of Gardiner
6 Church Street
Gardiner, Maine 04345

COUNTY: Kennebec County
NAME AND ADDRESS WHERE DISCHARGE OCCURS:

540 River Avenue
Gardiner, Maine 04345

RECEIVING WATER/CLASSIFICATION: Kennebec River/Class B

COGNIZANT OFFICIAL AND TELEPHONE NUMBER: Mr. Charles Applebee
: Superintendent, WWTF
(207) 582-1351

1. APPLICATION SUMMARY

Application: The applicant has applied to the Department for renewal of Department Waste
Discharge License (WDL) #W002655-5L-E-R which was issued on June 3, 1999 and is due
to expire on June 3, 2004. The 6/3/99 WDL authorized the discharge of up to a monthly
average flow of 4.5-million gallons per day (MGD) of secondary treated sanitary waste
waters to the Kennebec River, Class C (reclassified to Class B on 9/12/03), in Gardiner,
Maine. The 6/3/99 WDL also authorized the discharge of untreated combined sanitary and
storm water from two (2) combined sewer overflow (CSO) outfalls to the Kennebec River.



MEO0101702 FACT SHEET Page 2 of 15
W002655-5L-G-R

2. PERMIT SUMMARY

a. Regulatory: On January 12, 2001, the Department received authorization from the U.S.
Environmental Protection Agency (EPA ) to administer the National Pollutant Discharge
Elimination System (NPDES) permit program in Maine. From this point forward, the
program will be referenced as the Maine Pollutant Discharge Elimination System
(MEPDES) permit program that will utilize a permit number of #ME0101702 (same as
NPDES permit) as the primary reference number for the City’s MEPDES permit.
NPDES permit #ME0101702 last issued by the EPA on September 30, 1998 will be
replaced by the final MEPDES permit upon issuance. Once replaced, all terms and
conditions of the NPDES become null and void.

b. Terms and Conditions: This permitting action is similar to the 6/3/99 WDL action in
that it is;

1. Carrying forward the monthly average flow limit of 4.5 MGD.

2. Carrying forward the monthly average and weekly average technology based mass
and concentration limits for biochemical oxygen demand (BODs) and total
suspended solids (TSS).

3. Carrying forward the daily maximum technology based concentration limits for BOD
and TSS.

4. Carrying forward the reporting requirement for the daily maximum mass loadings for
BODs and TSS.

5. Carrying forward the technology based removal rate of 85% for both BOD and TSS
TSS except when influent concentrations are less 200 mg/L.

6. Carrying forward the technology based daily maximum concentration limit for
settleable solids.

7. Carrying forward the seasonal monthly average and daily maximum water quality
based concentration limits for E. coli bacteria.

8. Carrying forward the daily maximum technology based concentration limit for total
residual chlorine but eliminating the reference to the limit and monitoring
requirement being seasonal.

9. Carrying forward the pH range limitation of 6.0 -9.0 standard units.

10. Carrying forward the screening level whole effluent toxicity (WET) and chemical
specific (priority pollutant) testing which is to be conducted in the 12-month period
prior to the expiration date of the permit. No surveillance level testing is required
during the first four years of the permit.



MEO0101702 FACT SHEET Page 3 of 15
W002655-5L-G-R

2. PERMIT SUMMARY (cont’d)
11. Carrying forward a seasonal 1/Month monitoring requirement for total phosphorus.
This permitting action is different than the 6/3/99 WDL action in that it is;
12. Reducing the monitoring frequency for settleable solids from 1/Day to 5/Week.

13. Modifying the season for monitoring for total phosphorus from May — September to
June 1 — September. :

14. Requiring the permittee to develop and maintain an up-to-date Operations and
Maintenance (O&M) Plan and Wet Weather Management Plan.

c. History: The most current relevant licensing permitting and other actions include the
following:

September 30, 1998 — The U.S. EPA issued NPDES permit #MEQ010702 for a five-year
term.

June 3, 1999 — The Department issued WDL #W002655-5L-E-R for a five-year term.

May 23, 2000 — The Department adrriinistratively modified WDL #W002655-5L-E-R by
establishing interim average and maximum concentration limits for mercury.

July 20, 2001 — The Department issued MEPDES permit #ME0101702/WDL
modification #W002655-5L-F-M. This permitting/licensing action superseded the
NPDES permit which resulted in the terms and conditions of the NPDES permit being
null and void. '

d. Source Description: - The waste water treatment facility receives sanitary waste water
flows from approximately 2,750 residential, commercial and industrial users in the City
of Gardiner. The City's sewer collection system is approximately 10 miles in length and
has nine (9) pump stations. Two (2) of the pump stations have on-site back-up power
while five (5) are served by portable generator units. There are two (2) permitted
combined Sewer Overflow (CSO's) associated with the collection system and are listed
in Special Condition L, Combined Sewer Overflows (CSO), of this permitting action.

e. Waste Water Treatment: Waste waters conveyed to the treatment facility receive a
secondary level of treatment via a mechanical bar screen, two aerated grit chambers, two
rotating drum screens, two parallel basins each with two medium density and three high
density rotating biological contactors (RBC's), two secondary clarifiers and two chlorine
contact tanks. Flow is measured utilizing a parshall flume with a sonic level measuring
device. The facility also has four aerobic sludge digestors for processing sludge
generated on site. The sludge is dewatered by two filter belt presses and shipped offsite
for composting.




MEO0101702 FACT SHEET : Page 4 of 15
W002655-5L-G-R

2. PERMIT SUMMARY (cont’d)

In 1997, the City of Gardiner upgraded the waste water treatment facility to receive and
treat up to 4.5 MGD, up from 1.65 MGD. The primary purpose of the upgrade was to
eliminate a bottleneck at the treatment plant headworks which was restricting wet
weather flows from reaching the treatment facility. By improving the hydraulic capacity
of the headworks, more waste water would be treated at the facility and thereby reduce -
the frequency and magnitude of untreated CSO discharges via the two permitted CSO’s,
one at the Maine Avenue pump station and one at the Rolling Dam Brook diversion
structure.

Major components of the 1997 upgrade consisted of:

1) The addition of two-speed motors on the influent screw pumps.

2) The replacement and upgrade of the existing mechanically-cleaned bar screen.
3) The modification of the hand-cleaned bar-rack in the bypass channel.

4) The installation of a high-ﬂO\;v bypasS around the fine rotating screens.

5) The replacement of influent flow metering equipment.

6) The installation of telerﬂeteﬂng at the CSO locations.

See Attachment A of this Fact Sheet for a schematic of the waste water treatment
processes.

The City of Gardiner is currently planning a large CSO Abatement Project as part of the
CSO Master Plan. The proposed project will eliminate the CSO at the Rolling Dam
Brook Diversion Structure and will minimize overflows at the Maine Avenue pump
station CSO. Construction is planned to start in September 2004 and be completed in
May 2006.

The proposed project includes modifications at the Maine Avenue pump station to

-upgrade its capacity, construction of a relief force main, and construction of
approximately 5,400 linear feet of relief sewer pipe to convey additional flow to the
treatment plant. At the plant, several structures will be added in order to provide
primary treatment for the wet weather flows before disinfection and discharge to the
Kennebec River. The proposed construction includes; a CSO bypass structure, a CSO
pump station, one primary clarifier measuring 45 feet in diameter and a high rate
chlorination/dechlorination system. The new primary clarifier will be used to treat the
secondary flows during non-CSO flows.



MEOQ0101702 FACT SHEET : Page 5 of 15
W002655-5L-G-R

2. PERMIT SUMMARY (cont’d)

The maximum flow to the treatment plant that will receive secondary treatment will
remain unchanged at 4.5 MGD. The proposed project will allow up to another

5.0 MGD of wet weather flow to receive primary treatment only and disinfection prior to
discharge.

3. CONDITIONS OF PERMITS

Maine law, 38 M.R.S.A. Section 414-A, requires that the effluent limitations prescribed for
discharges require application of best practicable treatment, be consistent with the U.S.
Clean Water Act, and ensure that the receiving waters attain the State water quality
standards as described in Maine's Surface Water Classification System. In addition, Maine
law, 38 M.R.S.A_, Section 420, and Department Regulation Chapter 530.5, Surface Water
Toxics Control Program requires the regulation of toxic substances at the levels set forth for
Federal Water Quality Criteria as published by the U.S. Environmental Protection Agency
pursuant to the Clean Water Act.

4. RECEIVING WATER STANDARDS

Maine law, 38 M.R.S.A., Section 467(4)(A)(13 &14) classify the Kennebec River as .
follows: : ‘

From the Father John J. Curran Bridge in Augusta to a line drawn across the tidal estuary of
the Kennebec River due east of Abagadasset Point - Class B. Further, the Legislature finds
that the free-flowing habitat of this river segment provides irreplaceable social and economic
benefits and that this use must be maintained. Further, the license limits for total residual
chlorine and bacteria for existing direct discharges of wastewater to this segment as of
January 1, 2003 must remain the same as the limits in effect on that date and must remain in
effect until June 30, 2009 or upon renewal of the license, whichever comes later. Thereafter,
license limits for total residual chlorine and bacteria must be those established by the
department in the license and may include a compliance schedule pursuant to section 414-A,
subsection 2.

From a line drawn across the tidal estuary of the Kennebec River due east of Abagadasset
Point, to a line across the southwesterly area of Merrymeeting Bay formed by an extension
of the Brunswick-Bath boundary across the bay in a northwesterly direction to the westerly
shore of Merrymeeting Bay and to a line drawn from Chop Point in Woolwich to West Chop
Point in Bath - Class B. Further, the Legislature finds that the free-flowing habitat of this
river segment provides irreplaceable social and economic benefits and that this use must be
maintained.



MEO0101702 ' FACT SHEET Page 6 of 15
W002655-5L-G-R

4. RECEIVING WATER STANDARDS (cont’d)

Maine law, 38 MLR.S.A., Section 465(3 & 4) describes the classification standards for
Class B and Class C waters as follows:

Class B waters

Class B shall be the 3rd highest classification. Class B waters shall be of such quality that
they are suitable for the designated uses of drinking water supply after treatment; fishing;
recreation in and on the water; industrial process and cooling water supply; hydroelectric
power generation, except as prohibited under Title 12, section 403; and navigation; and as
habitat for fish and other aquatic life. The habitat shall be characterized as unimpaired.

. Class B waters must be of such quality that they are suitable for the designated uses of
drinking water supply after treatment; fishing; agriculture; recreation in and on the water;
industrial process and cooling water supply; hydroelectric power generation, except as
prohibited under Title 12, section 403; navigation; and as habitat for fish and other aquatic
life. The habitat must be characterized as unimpaired.

The dissolved oxygen content of Class B waters shall be not less than 7 parts per million or
75% of saturation, whichever is higher, except that for the period from October 1st to May
14th, in order to ensure spawning and egg incubation of indigenous fish species, the 7-day
mean dissolved oxygen concentration shall not be less than 9.5 parts per million and the 1-
day minimum dissolved oxygen concentration shall not be less than 8.0 parts per million in
identified fish spawning areas. Between May 15th and September 30th, the number of
Escherichia coli bacteria of human origin in these waters may not exceed a geometric mean
of 64 per 100 milliliters or an instantaneous level of 427 per 100 milliliters.

Discharges to Class B waters shall not cause adverse impact to aquatic life in that the
receiving waters shall be of sufficient quality to support all aquatic species indigenous to the
receiving water without detrimental changes in the resident biological community.